
Prepared by: 

Prepared for: 

Capital Improvements Plan 

For the City of Dillon 



Capital Improvements Plan 

For the City of Dillon 

Adopted by the Dillon City Council 

March 2022 



P a g e  | i 

TABLE OF CONTENTS 
 

1.0 Introduction .............................................................................................. 1 

Plan Organization .................................................................................................................................. 1 

2.0 Capital Improvements Process ........................................................................ 1 

Population Served ................................................................................................................................. 2 
[...]
Department (DVFD) provides fire protection, emergency medical service, confined space 

rescue, wildland fire response, vehicle extrication, and responds to hazardous materials 

events within the City of Dillon. 

The DVFD currently consists of thirty-one (31) volunteers and two (2) paid staff and operates 

from an existing fire station located 405 North Idaho Street. The fire station is located 

approximately 1-mile from most areas within the City of Dillon.  

The DVFD also provides first response emergency medical services (EMS) but is not authorized 

to transport victims. The DVFD has Enhanced 911 (E-911) service though the Beaverhead 

County dispatcher. Ambulance service in the City of Dillon and outlying area is provided from 

Beaverhead Emergency Medical Services, located on Reeder Street. 

Volunteer fire departments across the state and country are in need of additional volunteers 

to provide adequate service to their areas. The DVFD appears to have adequate participation 



C-2 

in the community but as with all departments additional volunteers are needed. As the city 

expands there may be a need for additional fire stations to serve new areas. Further, the city 

may need to transition to a paid fire department for service in the future if volunteer 

participation begins to decline and adequate fire protection cannot be provided. 

No equipment needs were identified for the fire department at this time.  

PUBLIC TRANSPORTATION 

BUS SERVICE 

The Dillon City Bus provides public transportation for the City of Dillon. Current operating 

hours for the Dillon City Bus are Monday through Friday, 8:00 a.m. to 12:00 p.m. and 1:00 

p.m. to 5:00 p.m. Rides are offered within the Dillon City limits and approximately one (1) 

mile outside the City limits to accommodate senior's, people under age 60, and people with 

disabilities on a need-by-need basis regardless of race, religion, income, or orientation. In 

other words, rides are available to all people in need. All rides are Free. In 2018, 2,529 rides 

were provided to senior citizens, 2,180 rides were provided to people under age 60 and 5,590 

riders were provided to disabled individuals. 

The Dillon City Bus service has two busses. The primary use bus is a 2017 Chevrolet Cutaway 

with ramp, which seats fifteen (15) with two (2) wheelchair securement stations. The 

secondary bus is a 2005 Chevrolet Express Van, which seats ten (10) passengers and has one 

(1) wheelchair securement station. Maintenance on the buses is performed by City of Dillon 

employees at the city shop or by the local Chevrolet service department. Maintenance is 

completed after every 3,000 miles driven. Copies of the maintenance records are on file at 

the City of Dillon. 



 

 

 

APPENDIX D 

EXISTING FACILITIES INFORMATION 



E-1 

WATER FACILITIES 

EXISTING WELLS 

As reported in the previous CIP, the City of Dillon has four wells that supply water to the city. 

A fifth well is drilled but is not permitted. The wells are referenced to by number, see Table 

1 and Well Map in Appendix E. The four wells have a combined pumping rate of approximately 

2,500 gallons per minute (gpm). There have been no changes to the well system since 2007. 

Table 1. Well Inventory 

 Well #1 Well #2 Well #3 Well #4 Well #5 

Location 

Wheat 

Property near 

Tank #1 

Wheat 

Property near 

Tank #1 City Hall 

Corner of 

California 

and Center 

Streets 

Mountain 

View 

Subdivision – 

Noble Street 

Reported Capacity 500 gpm 500 gpm 1000 gpm 500 gpm 300 gpm 

Total Depth 210-ft 84-ft 61-ft 82-ft 203-ft 

Static Level 35-ft 46-ft 17-ft 17-ft 17-ft 

Diameter 10-inch 12-inch 14-inch 16-inch 16-inch 

Motor H.P. 50 40 100 40 No Pump at 

this time 

Date Drilled 3/1948 1/1960 3/1963 6/1973 7/1980 

 

The city also has a water right to Rattlesnake Creek of 80 “miner inches” (1,040 gpm), but 

due to expensive water treatment requirements, they are not currently using this source. The 

city wishes to retain these water rights for emergency purposes. The city may want to look 

into ways to utilize this water right in the future in order to keep the water right current so 

that they do not lose the right in the future and/or convert the water right into a 

groundwater right for additional wells. 

Existing City of Dillon wells can produce 3,000,000 gpd of water. Based on the previous CIP 

and the fact that the population of Dillon has not changed substantially since 2005 the 

pumping can still provide the city’s water needs without storage. Even though the existing 

wells can provide the needed water capacity for the city it is recommended to develop Well 

#5 as a redundant well so that if one well goes down then there is a backup.  

  



E-2 

EXISTING RESERVOIRS 

Table 2. Reservoir Data 

Description Location Capacity 

Overflow 

Elevation Year Installed 

East Reservoir 

East side of City 

near East Bench 

Canal 

750,000 Gallons 5275 Feet 1995 

West Reservoir 
West Side of City 

near Well #1 and #2 
1,000,000 Gallons 5275 Feet 2001 

The previous CIP had indicated that the existing storage for the City of Dillon is adequate for 

the current population. Since the population of the city has not changed substantially since 

2005 then storage is still adequate for the current population. Current storage does not 

adequately provide for fire flows in the event that no pumping is occurring. Based on this it 

would be recommended to add an additional storage tank to accommodate storage to provide 

adequate fire flows if needed in an emergency. 

EXISTING DISTRIBUTION SYSTEM 

The City of Dillon has a network of water mains that contain approximately 176,200 feet of 

water main. The majority of the system is looped, and valves are provided to isolate certain 

areas for maintenance. A map of the water system with sizes is included in Appendix E. A 

water model was developed with the previous CIP and identified that existing pressures 

within the city range from 60-90 psi. This is a good pressure distribution throughout the city. 

Since the population of the system has not changed substantially since 2005 a new model was 

not run. 

The majority of the water mains, installed between the 1920’s and 1950’s, are cast iron. 

Some PVC pipe was installed between 1995 and 2005. According to the previous CIP, fire flows 

in the downtown are approximately 2,500 gallons per minute, with the area North of Highway 

41 seeing about 1,500 gallons per minute and residential areas seeing about 2,000 gallons per 

minute. Fire flows throughout the city are excellent. The city has established a program to 

replace approximately 6 fire hydrants per year. 

EXISTING TREATMENT 

The city’s water is treated by a treatment facility at Wells #1 and #2 before being pumped to 

the west reservoir. Treatment includes injecting orthophosphate for corrosion and sodium 

hypochlorite for disinfection. The water from Wells #3 and #4 are disinfected via injection of 

sodium hypochlorite and is also treated with orthophosphate for corrosion. 

  



E-3 

WASTEWATER COLLECTION AND TREATMENT FACILITIES 

EXISTING WASTEWATER COLLECTION SYSTEM 

The City of Dillon’s wastewater collection system is primarily through gravity collection. One 

18-inch collector runs within Montana Street collecting most of the city including central and 

western portions of the city as well as accepting wastewater from a privately owned lift 

station on Swenson Way. The east side of Dillon is served by a separate gravity sewer 

collector pipe, which varies in size from 12-inch to 21-inch and runs through Noble Street, 

Sacajawea Drive, and Oregon Street, see wastewater map in Appendix E. The existing 

collection system is made up of approximately 103,000-ft of pipe. Older pipe is typically 

vitrified clay pipe, 1917 to 1970. The remaining pipe is PVC installed after 1970. 

Based on the previous CIP, the existing system collects on average 450,000 gallons per day of 

wastewater. The flow is split between the Montana Street collector at 63% of the flow and 

the Noble Street collector at 37% of the flow. The existing collection system is operating 

below capacity. The previous CIP estimated that 1,724 additional connections could be 

handled by the Noble Street collector and 1,100 additional connections could be handled by 

the Montana Street collector. Since the population has not substantially changed since the 

previous CIP, it is assumed that these estimates are still accurate. 

Any development proposed to the east or south of the city would likely need to utilize 

existing mains running through existing residential neighborhoods. These are not typically 

sized as collectors and mains would need to be evaluated for capacity as part of a 

development proposal. These existing neighborhood pipes are typically 8” PVC and can handle 

additional flow potentially up to 200 additional connections. 

EXISTING WASTEWATER TREATMENT SYSTEM 

The City’s original wastewater treatment system was constructed in 1955 with additional 

modifications and upgrades in 1973. Due to BOD exceedance, the facility was again upgraded 

in 1998. Finally, due to tighter effluent limits for discharge, a new treatment facility was 

designed and constructed in 2014. According to the MDEQ Discharge Permit, the current 

system is one cell Biological Nutrient Removal (BNR) mechanical plant, upgraded from a 5-cell 

aerated lagoon system, which was installed in pre-existing cell no. 4 in 2014. The BNR 

mechanical plant incorporates both denitrification and phosphorus removal processes. The 

current activated sludge facility design flow is 0.75 million gallons per day (mgd) for a design 

population of 5,200 people. Current population served is 4,200 (Application, 2014). A new 

headworks, consisting of a pair of two-foot-wide channels; one with a bar rack and the other 

a mechanical rotary screen, and Parshall flume have been installed for more efficient removal 

of debris and more accurate flow measurement. In this treatment system, influent will pass 

through aeration basins, clarifiers and the effluent will be directed to the UV disinfection and 

discharged into the Beaverhead River through a diffuser. Waste Activated Sludge (WAS) will 

flow from the clarifiers to the sludge storage located in the eastern portion of cell no. 4. 

Return Activated Sludge (RAS) will gravity flow back to the head of the aeration basin. The 



E-4 

WAS is then pumped to drying beds for future removal. Effluent flow data indicate that the I/I 

contribution to influent flow is approximately 0.040 mgd (Application, 2014). 

The system has ultra-violet (UV) disinfection which operates year-round. Influent flow is 

measured with a Parshall flume and an ISCO mechanical flow meter. Effluent flow is 

measured using an in-pipe, mechanical flow meter that is calibrated annually by the 

manufacturer. Discharge is continuous to the Beaverhead River via a single port diffuser that 

discharges approximately 15 feet from the riverbank into the main flow of the receiving 

water. Table 3 summarizes the WWTP design details. 

Table 3. Current Design Criteria Summary 

 

Facility Description: Two-celled, Biolac system; continuous discharge; UV disinfection.  

Construction Date: unknown  Modification Date: 2014  

Design Population: 5,200  Current Population: 4,200 (application)  

Design Flow, Average Day (mgd): 0.750  Design Flow, Maximum Day, Summer (mgd): 1.0  

Maximum Day, Winter (mgd): 0.700  

Primary Cells: 1  Secondary Cells: 1  

Number Aerated Cells: 1  Minimum Detention Time Total System (days):  

Winter - 26 Summer -20  

Design BOD5 Removal (%): unknown  Design BOD5 Load (lb/day): 510  

Design TSS Removal (%): unknown  Design TSS Load (lb/day): 510  

Influent Flow (mgd): 1.025 (max daily)  Source: NA  

Collection System Combined [ ] Separate [X]  Estimated I/I: 90,000 gallons per day (gpd) during 

wet weather/irrigation season  

SSO Events (Y/N): unknown  Bypass Events (Y/N): none  

Disinfection (Y/N): Y  Type: UV light 

  

Currently the City of Dillon treats approximately 455,000 gallons per day in the winter and 

606,000 gallons per day in the summer. There is additional capacity in the existing system to 

accept additional connections. At 250 gpd per household, this equates to an additional 852 

available household connections that can be accommodated by the existing plant. This 

equates to a population increase of 2,103 people at an average of 2.5 people per household. 

With current growth and development trends within the city, it is not anticipated the city will 

add that many homes within the next 10 years. These trends can change quickly and 

therefore the city should evaluate all development proposals as they are submitted to ensure 

the treatment capacity of the system is not exceeded. 

STORM WATER SYSTEMS 

EXISTING STORM WATER COLLECTION SYSTEM 

The City of Dillon collection system serves the main highway and business corridor through 

the city. The storm drain system is mainly within Montana Street, Atlantic Street, Helena 



E-5 

Street, Idaho Street, and Pacific Street corridors. There is approximately 20,600-ft of pipe. 

The previous CIP contains a detailed description of the city storm water systems. The city 

continues to address storm water drainage issues throughout the city with the installation of 

storm water inlets and french drains. This method does not require extensive pipe systems 

and the storm water is infiltrated into the ground. This method is effective at managing storm 

water runoff as a cost-effective solution. The city will continue to address storm water 

management on upcoming projects with the installation of inlets with french drains. 

ROAD AND STREET SYSTEM 

There are several entities responsible for maintenance of roads within the City of Dillon. The 

entities and roads that are within the city are identified below: 

The Montana Department of Transportation maintains Highway 41, Highway 91, and the 

Interstate 15 corridor and interchanges through the City of Dillon. 

The City of Dillon maintains all remaining streets within the city. 

A community’s transportation system is made up of a hierarchy of roadways, with each 

roadway being classified according to the function it provides. Some of these parameters are 

geometric configuration, traffic volumes, spacing within the community transportation grid, 

speeds, etc. It is standard planning practice to categorize roadways by their primary functions 

with typical designations being local streets/roads, collectors, minor arterials, and principal 

arterials. These functional classifications are applied to roadways within both “urban” and 

“rural” settings. A description of these functional classifications follows: 

Principal Arterials. The greatest portion of through travel occurs on principal arterial 

roadways. Principal arterials are high-volume travel corridors that connect major generators 

of traffic (e.g., community and employment centers), and are usually constructed with partial 

limitations on direct access to abutting land uses. Interstate Routes and major U.S Highways 

and State Routes are typical types of Principal Arterials. Principal Arterials may be multi-lane, 

high-speed, high-capacity roadways intended exclusively for motorized traffic with all access 

controlled by interchanges and road crossings separated by bridges. However, such facilities 

may include two-lane or multi-lane roadways based on the travel demands they serve and 

have less restrictive access provisions than Interstate routes. 

Minor Arterials. Minor arterials are streets that connect both major arterials and collectors 

that extend into the urban area, while providing greater access to abutting properties. Direct 

access is limited to maintain efficient traffic flow. Minor arterials serve less concentrated 

traffic-generating areas, such as neighborhood shopping centers and schools. Minor arterials 